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HP LASERJET 3200

Parts List S403
II%?E Qty. Part Numbex Description
1 1 61-5403-01 Seat / Pivot Mount Assembly
2 1 61.5403-12 Base Frame
3 1 61-58403-09 Cable Shroud
4 1 61-5403.03 Weight Upright
] 1 61-5403.07 H-Pivot Assembly
6 1 61-S403.08 Foot Plate Assembly
7 1 61-S403-13 Formed Pivot Upright
8 1 61-S403-06 Weight Stack Bottom
9 1 61-8403-05 Weight Stack Top
10 1 61-8403-04 Crossmember
11 1 61-5403-14 Left Handle Assembly
12 1 61-8403-14 Right Handle Assembly
13 1 61.STD-SSH116 Sheild
14 1 61-STD-SSH116 Sheild
15 1 61-5403-02 Back Pad Mount
16 1 61-8403-22 Pivot Axle w/Grip
17 2 14-BRG-RAD1PILP Pillow Block
18 2 61-STD-PLAS112 Easy Glide Adjuster Sleeve
19 1 61-STD-SM128 Pull Pin Assembly
20 | 1 | 61-5403-2 #3 Pivot Axle
21 2 19-GRP.78COMFORT Comfort Grip
22 10 16-CAP-22 2x 2 End Cap
23 1 16-CAP-112112 11/2x1 1/2 End Cap
24 2 10-PAD-1020B 10 x 20 Pad
25 4 18-PUL-412 4 1/2" Pulley
26 1 18-PUL-312 3 1/2" Pulley
27 2 61-STD-SG107 Guild Rod ( 59 3/4")
28 1 61-STD-SWTOP2 Top Plate and Stem
29 19 61-STD-SW103 20 LB Steel Weight
30 1 19-WSB-1123 Weight Shock
31 2 14-BSH-GRD1 Guild Rod Snap Bushing
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FEB 19 2003 8:00AM HPF LASERJET 3200

Parts List S403
Iy%?f Qty. Part Number Description
A 17 11-HEX38234 3/8" x 2 8/4" Hex Bolt
B 4 11-HEX-38112 3/8"x 1 1/2" Hex Bolt
C 2 11-HEX-383 3/8" x 3" Hex Bolt
D 1 11-HEX-38312 3/8"x 8 1/2" Hex Bolt
E 5 11-HEX-382 3/8" x 2" Hex Bolt
F 2 11-SHL-123 1/2" x 3" Shoulder Bolt
G 2 11-HEX-5163 5/16" x 3" Hex Bolt
H 1 11-HEX-5161 5/16"x 1" Hex Bolt
J 4 11-HEX-381 3/8"x 1" Hex Bolt
K 1 14-END-M1220 Tie Rod End
L 2 11-CBL-1/8SC Weight Cable Bolt
M 64 13-FLT-38 3/8" USS Washer
N 4 13-FLT-516 5/16" USS Washer
P 31 12-LOK-38 3/8" Lock Nut
Q 2 | 14-TUR-1 1" Dia, Turcite
R 4 14-OIL-381214 1/2 OD x 3/81D Oilite
S 2 19-PLG-1 Plug Bumper
T 4 14-88C-1 1" Dia, Split Collar
U 2 14-5PC-12(12) 1/2" Pulley Spacer
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